
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LAHONTAN REGION  

MEETING OF APRIL 19-20, 2017 
BARSTOW 

ITEM 7 
WORKSHOP - DOMESTIC WASTEWATER SEWAGE TREATMENT PLANT STATUS 
IN THE LAHONTAN REGION 

CHRONOLOGY 
September 2016 Workshop – Onsite Wastewater Treatment System Policy 

(OWTS) Policy Implementation 

BACKGROUND 
This is a new informational item concerning regulated domestic sewage treatment 
plants in the Lahontan region. This item follows the September 2016 workshop on the 
State Board’s Onsite Wastewater Treatment System Policy. 

By implementing the requirements of the California Water Code (Porter-Cologne Water 
Quality Act) and the Water Quality Control Plan for the Lahontan Region (Basin Plan), 
[...]
Ace Hereford Ranch Paynesville 1989 • WRR predate the Recycled water Policy in 
need of being reviewed for updating
• Groundwater monitoring done by supplier of 
recycled water, South Tahoe Public Utility 
District

Dressler on the Farm Paynesville 1989 • WRR predate the Recycled water Policy in 
need of being reviewed for updating
• Groundwater monitoring done by supplier of 
recycled water, South Tahoe Public Utility 
District

Notes and Definitions:
(*) - Federal NPDES permit noted, all other WDRs 
CSD - Community Services District
DCID - Douglas County Improvement District
DWQ - Department of Water Quality
mg/L - milligrams per Litre
MGD - Millions of Gallons per Day
MHP - Mobile Home Park
MPN - Most Probable Number
NOA - Notice Of Applicability
NPDES - National Pollutant Discharge Elimination System
PUD - Public Utilities District
RV - Recreational Vehicle
STPUD - South Tahoe Public Utitlities District
TKN - Total Kjeldahl Nitrogen
USFS - United States Forest Service

7 - 34



Facility City Treatment Type                 
Disposal Method
System Summary

Order 
Date (*)

Design      
Flow 

(MGD)

Recycled No. 
Wells

Nitrate 
Pollution

Effluent Total Nitrogen
Groundwater Nitrate-Nitrogen (range)
Status

USMC - United States Marine Corps
WDR - Waste Discharge Requirements
WRP - Water Recycling Plant
WRR - Water Recycling Requirements
WTP - Water Treatment Plant
WWTF - Wastewater Treatment Facility

R:\RB6\RB6Victorville\Shared\PUBLIC\Board Orders 2017\Sewage Plant Status Report\SLT Sewage Plant Table

7 - 35



 

 

 

 

 

 

 

This page intentionally left blank 

7 - 36



 

 

 

TABLE  B 

7 - 37



This page intentionally left blank

7 - 38



Facility City Treatment Type
Disposal Method
System Summary

Order Date (*) Design      
Flow (MGD)

Recycled No. 
Wells

Nitrate 
Pollution

Effluent Total Nitrogen
Groundwater Nitrate-Nitrogen (range)
Status

Facilities 10 MGD or greater 
VVWRA WTP Victorville Tertiary Nitrogen Control

Surface Water
Percolation
Recycled - Landscape & 
Industrial

Activated sludge system

2013 - NPDES
2012 

18.000 Y 16 N • Effluent Total Nitrogen:  7.8 mg/L
• Groundwater Nitrate as N:  0.2-9.8 mg/L

• Upper Narrows tunnel sewer line replacement in progress.
• Effluent limits in order. 

Lancaster WTF Lancaster Tertiary Nitrogen Control

Recycled- Agriculture & 
landscape
Pond Storage

Activated sludge system

2002
2006

16.000 Y 43 N • Effluent Total Nitrogen:  10.59 mg/L
• Groundwater Nitrate as N:  0.29-1.55 mg/L

• Revise WDRs to consolidate requirements and amendments.
• Include statistically relevant numerical representation of
background Water Quality at East Agricultural Area.
• Investigate cause of elevated TDS beneath Storage Reservoirs.

Palmdale WTF Palmdale Tertiary Nitrogen Control

Recycled- Agriculture & 
landscape
Pond Storage

Activated sludge system

2011 10.000 Y 49 Y • Effluent Total Nitrogen:  6.5 mg/L
• Groundwater Nitrate as N:  0.8-17.1 mg/L

• CAO requires groundwater NO3 plume containment and
cleanup.

Facilities between 1 MGD - 10 
MGD

7 - 39



Facility City Treatment Type                 
Disposal Method
System Summary

Order Date (*) Design      
Flow (MGD)

Recycled No. 
Wells

Nitrate 
Pollution

Effluent Total Nitrogen
Groundwater Nitrate-Nitrogen (range)
Status

Barstow WTF Mojave River Bed Barstow Secondary Nitrogen Control

Percolation

Activated sludge pond 
system

1994 4.500 N 32 Y • Effluent Total Nitrogen:  8 mg/L
• Groundwater Nitrate as N:  0.02-22 mg/L

• CDO prohibits effluent and sludge disposal to north field.
• CAO requires NO3 groundwater cleanup extraction to begin by 
November 2017.
• CAO requires replacement water to affected residential well.
• NO3 plume co-mingled with perchlorate.
• Phase I treatment plant upgrades completed.
• Recommended recised WDRs to establish total N effluent limits. 
 • Effluent limits in order.

Adelanto WWTP Adelanto Secondary Nitrogen Control

Percolation

Activated sludge pond 
system

Percolation

Activated sludge pond 
system

2013 4.000 N 2 Y • Effluent Total Nitrogen:  1.4 mg/L
• Groundwater Nitrate as N:  0.2-28.0 mg/L

• Implement NO3 pollution corrective plan.  

• Effluent limits in order.

Ridgecrest WTF China Lake Secondary

Percolation
Recycled - Agriculture

Primary aerated pond 
system

2000 3.120 Y 3 U • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  7.8 mg/L

• Facility located on China Lake Naval Air Weapons Station.
• City plans upgraded treatment to supply recycled water.
• Groundwater MUN use removed beneath percolation ponds.  

7 - 40



Facility City Treatment Type                 
Disposal Method
System Summary

Order Date (*) Design      
Flow (MGD)

Recycled No. 
Wells

Nitrate 
Pollution

Effluent Total Nitrogen
Groundwater Nitrate-Nitrogen (range)
Status

Lake Arrowhead CSD WTFS Lake Arrowhead Secondary

Recycled - Agriculture

Trickling filter pond system

2009 3.000 Y 16 N • Effluent Total Nitrogen:  5.0 mg/L
• Groundwater Nitrate as N:  ND-9.6 mg/L

• CDO requires reducing I/I during high storm events to prevent 
spills from exceeding outfall capacity.
• Recommend meeting with District to identify vulnerabilities 
inhibiting achieving CDO I/I reduction objectives.

Victorville/SCLA Central WWTP 
Water Dist

Victorville Tertiary

Percolation
Recycled - Industrial & 
Landscape

Membrane bioreactor 
system

2014 2.500 Y 7 Y • Effluent Total Nitrogen:  5.72 mg/L
• Groundwater Nitrate as N:  0.2-10.0 mg/L

• WDRs include numerical TDS receiving water effluent. 
• Effluent limits in order.

Mammoth CWD STP Mammoth Lakes Secondary Tertiary

Percolation
Recycled - Landscape

Activated sludge pond 
system, plus tertiary

1991 2.200 N 4 Y • Effluent Total Nitrogen:  0.05-34 mg/L
• Groundwater Nitrate as N:  0.05-24 mg/L

• Need to evaluate whether nitogen loading from Laurel Ponds 
may affect Hot Creek Hatchery Springs.
• Discharger is evaluating options to manage or remove historical 
onsite sludge disposal.

Fort Irwin Fort Irwin Secondary Tertiary

Percolation
Recycled - Landscape

Oxidation ditch pond 
system, with tertiary

2004 2.000 Y 24 Y • Effluent Total Nitrogen:  Unknown (NO3 as N: 11 mg/L)
• Groundwater Nitrate as N:  20-35 mg/L

• Historical effluent chlorination caused THMs in groundwater.
• Improved treatment with nitrogen reduction expected to allow 
reduce groundwater nitrate pollution.

7 - 41



Facility City Treatment Type                 
Disposal Method
System Summary

Order Date (*) Design      
Flow (MGD)

Recycled No. 
Wells

Nitrate 
Pollution

Effluent Total Nitrogen
Groundwater Nitrate-Nitrogen (range)
Status

Rosamond WTF (Ponds) Rosamond Secondary Tertiary

Percolation

Aerated pond system, plus 
activated sludge tertiary 
(inactive)

2015 2.000 N 4 Y • Effluent Total Nitrogen:  3-57 mg/L
• Groundwater Nitrate as N:  1.3-13 mg/L

• NOA pending DDW Engineering Report approval to become 
recycled water Administrator.
• WDRs include time schedule to line leaking ponds causing 
pollution or propose alternative treatement/disposal plan.
• Time schedule for additional monitoring wells included in WDRs.

Helendale Silverlakes STP Helendale Secondary

Percolation
Recycled - Agriculture

Trickling filter pond system

2001 1.800 Y 4 N • Effluent Total Nitrogen:  9.9-14.5 mg/L
• Groundwater Nitrate as N:  2.2-7.5 mg/L

• Revised WDRs pending to expand agricultural reuse area.

Bishop Sewage Treatment Plant Bishop Secondary

Percolation
Recycled - Agricultural

Primary plus aerated lagoon 
system

1994 1.600 Y 5 Y • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  ND-18.7 mg/L

• Treatment and disposal areas co-located with Eastern Sierra 
CSD.
• City and District implementing Joint Work Plan taking actions 
intended to address pollution.
• Recommend MRP include effluent Nitrogen

Edwards AFB Main Base Edwards AFB Secondary Tertiary

Percolation
Recycled - Landscape

Oxidation ditch system

2001 1.500 Y 5 Y • Effluent Total Nitrogen:  Unknown (TKN:  0.82 mg/L)
• Groundwater Nitrate as N:  0.17-10 mg/L

• Continue with THM investigations.
• Revise MRP to require daily, not weekly, coliform sampling.

7 - 42



Facility City Treatment Type                 
Disposal Method
System Summary

Order Date (*) Design      
Flow (MGD)

Recycled No. 
Wells

Nitrate 
Pollution

Effluent Total Nitrogen
Groundwater Nitrate-Nitrogen (range)
Status

Crestline SD Three WTF's Crestline Secondary

Recycled - Agricultural

Trickling filter and activated 
sludge system

1994 1.400 Y 4 N • Effluent Total Nitrogen:  32.5 mg/L
• Groundwater Nitrate as N:  0.9-6.4 mg/L

• Flow combined from Huston Creek (main), Seeley Creek, 
Cleghorn and Pilot Rock (CAL FIRE) plants.
• Effluent chlorinated to protect Silverwood Reservoir (California 
Aqueduct).
• Need to evaluate collection system I/I.
• District has year-to-year lease on Las Flores Ranch for disposal 
and re-use.

California City WTF California City Secondary Tertiary

Percolation
Recycled - Landscape

Activated sludge system

2000 1.000 Y 3 N • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  3.9 mg/L

• Monitoring well network around golf course pond with decayed 
liner should be evaluated.

June Lake PUD STP June Lake Secondary

Percolation

Oxidation ditch system

1993 1.000 N 2 U • Effluent Total Nitrogen:  7-17 mg/L
• Groundwater Nitrate as N:  0.18-1.0 mg/L

VVWRA Sub-regional Apple Valley Apple Valley Package Tertiary 
NitrogenControl

Percolation
Recycled - Landscape

Membrane bioreactor 
system

2013 1.000 Y 4 N • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  Unknown

• No discharge
• Construction underway.
• Establishing background water quality.
• Effluent limits in order.

7 - 43



Facility City Treatment Type                 
Disposal Method
System Summary

Order Date (*) Design      
Flow (MGD)

Recycled No. 
Wells

Nitrate 
Pollution

Effluent Total Nitrogen
Groundwater Nitrate-Nitrogen (range)
Status

VVWRA Sub-regional Hesperia Hesperia Package Tertiary 
NitrogenControl

Percolation
Recycled - Landscape

Membrane bioreactor 
system

2013 1.000 Y 3 N • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  Unknown

• No discharge
• Construction underway.
• Establishing background water quality.
• Effluent limits in order.

Facilities between 100k GPD - 1 
MGD
Eastern Sierra CSD WWTF Bishop Secondary

Percolation
Recycled - Agricultural

Primary plus aerated lagoon 
system

1994 0.850 Y 5 Y • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  ND-18.7 mg/L

• Treatment and disposal areas co-located with City of Bishop.
• City and District implementing Joint Work Plan taking actions 
intended to address pollution.
• Recommend MRP include effluent Nitrogen

Mojave STP Mojave Secondary

Percolation

Aerated lagoon system

2001 0.600 N 0 U • Effluent Total Nitrogen:  16.4 mg/L
• Groundwater Nitrate as N:  Unknown

• When installing a monitoring well, drilling stopped at 500 fbgs 
with no saturated zone detected.
• Nearby drinking wells have NO3 concentrations over the MCL.
• Recommend headworks to remove rags, comminute solids, and 
install pond aerators for improved treatment.

USMC Barstow NEBO Barstow Secondary

Percolation

Activated sludge system

2001 0.600 Y 3 N • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  1.15-3.25 mg/L

• Due to low flow, MCLB discharges into lined ponds and 
evaporates effluent.

7 - 44



Facility City Treatment Type                 
Disposal Method
System Summary

Order Date (*) Design      
Flow (MGD)

Recycled No. 
Wells

Nitrate 
Pollution

Effluent Total Nitrogen
Groundwater Nitrate-Nitrogen (range)
Status

Lone Pine WWTF Lone Pine Secondary

Percolation

Aerated lagoon system

1995 0.500 N 2 U • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  ND-0.2 mg/L

• Recommend additional monitoring wells.
• Recommend MRP include effluent Nitrogen

Baker WTF Baker None

Percolation

Raw sewage

1997 0.400 N 0 U • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  Unknown

• Recommend requiring secondary treatment effluent limitations 
to address odor problems
• Recommend MRP include effluent Nitrogen
• Recommend groundwater monitoring wells.
• Recommend WDR update to include additional aereation and a 
percolation pond constructed.

Echo Mars Ponds Fort Irwin Septic

Percolation

Septic lined pond system

1993 0.340 N 0 U • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  Unknown

• NASA elects to evaporate, not percolate, effluent.

Trona & Pioneer Point WTF Trona Septic

Percolation

Septic pond system

1994 0.247 N 0 U • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  Unknown

• Effluent from Trona and Pioneer Point communities treated in 
septic system and comingled with Searles Valley Minerals 
industrial waste for discharge into Searles Dry Lake open pond.
• County had planned collection system improvements.

Boron STP Boron Secondary

Percolation

Aerated lagoon system 

2002 0.210 N 0 U • Effluent Total Nitrogen:  Unknown (TKN: 73 mg/L)
• Groundwater Nitrate as N:  Unknown

• Facility operating well under capacity.

7 - 45



Facility City Treatment Type                 
Disposal Method
System Summary

Order Date (*) Design      
Flow (MGD)

Recycled No. 
Wells

Nitrate 
Pollution

Effluent Total Nitrogen
Groundwater Nitrate-Nitrogen (range)
Status

USMC Barstow Yermo Yermo Secondary

Percolation

Aerated lagoon system

2001 0.200 N 6 Y • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  2.04-20 mg/L

• Continue 13267 oversight for high nitrate and phenols in 
groundwater.

Calico Ghost Town Recreational 
Facility WTF

Yermo Septic

Percolation

Septic pond system

1983 0.181 N 2 U • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  4.4 mg/L

• Recommend additional monitoring wells.

Barstow/Daggett Airport WTF Daggett Secondary

Percolation

Aerated lagoon system 

1999 0.150 N 3 U • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  Unknown

• Low flow evaporates within facility
• Groundwater wells dry

Big Pine STP Big Pine Secondary

Percolation

Aerated lagoon system

1995 0.150 N 0 U • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  Unknown

• Recommend MRP include effluent Nitrogen
• Recommend groundwater monitoring wells
• Recommend improved oxidation.

Inyokern CSD WTF Inyokern Secondary

Percolation

Aerated lagoon system

1993 0.150 N 3 U • Effluent Total Nitrogen:  9.70 mg/L
• Groundwater Nitrate as N:  Unknown

• Inyokern CSD has financial difficulty and inability to keep 
certified operators submitting late reports and incomplete 
reports.
• SMRs have been delinquent in reporting. 

7 - 46



Facility City Treatment Type                 
Disposal Method
System Summary

Order Date (*) Design      
Flow (MGD)

Recycled No. 
Wells

Nitrate 
Pollution

Effluent Total Nitrogen
Groundwater Nitrate-Nitrogen (range)
Status

Desert Lake CSD WTF Boron None

Percolation

Raw sewage

2001 0.140 N 0 U • Effluent Total Nitrogen:  Unknown (TKN:  51 mg/L)
• Groundwater Nitrate as N:  Unknown

• Recommend requiring upgraded treatment to remove solids, 
install pond aerators and install monitoring wells. 

Independence WWTF Independence Secondary

Percolation

Aerated lagoon system

1995 0.130 N 2 U • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  0.53-2.4 mg/L

• Recommend MRP include effluent Nitrogen
• Recommend discharger utilize existing aerators.
• Recommend SSO audit.

Facilities under 100k GPD
Los Ranchos MHP Apple Valley Secondary

Percolation

Package secondary system

1985 0.096 N 0 U • Effluent Total Nitrogen:  Unknown
• Groundwater Nitrate as N:  Unknown

• Recommend connection to sanitary sewer system.
• Discharger submitted Engineering Report proposing upgrades to 
supply tertiary recycled water to its onsite public lake in summer 
with continued winter effluent disposal in percolation ponds.
• Recommend monitoring wells.
• Recommend MRP include effluent Nitrogen